660 RALLYE FACTORY REPL. 2004 <2004><EU><9799D9>
MASK, FENDERS

Pos Part Number Description Additional Text Quantity
1* 5851100410004 COVER MIDDLE CPL. 04 1.00
2% 5851100310004 COVER L/S CPL. 04 1.00
2 5851100210004 COVER R/S CPL. 04 1.00
3 58308045000 SPECIAL WASHER 7X12,5X20 BLACK 12.00
4 41001052000 RUBBER SLEEVE D=12MM 1.00
5 58512060000 OIL RADIATOR GRID RALLYE 01 1.00
6 44011076100 CABLE TIE 100/2,5MM BLACK 0.00
6 44011076200 Cable tie 200/4.6mm black 0.00
9 58307042051 THRUST BEARING QUICK RELEASE 1.00
10 58312078000 TOOL BAG BLACK SC '99 1.00
11* 5850801010030 FENDER FRONT RALLYE BLACK 04 1.00
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12 51006097000 WASHER 6,2X22X1,ST30,W.GALV. 3.00
15 0011320800 DUMMY RIVET 3,0X 8 STEEL 2.00
16 0134030003 WASHER DIN0134- 3,2 2.00
19 54606010000 SPLASH PROTECT.FOR FILTER BOX 1.00
20 58506010000 SPLASH PROTECTION TOP 01 1.00
21* 0014060133 HH COLLAR SCREW M 6X13 WS=8 2.00
22 0934060003 Hex. nut DIN 934 M6 2.00
23* 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00
24* 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00
25 72210079000 BUCKET 2.00
33 58308013051 NUMBER PLATE CARRIER EGS '93 1.00
34 58412080050 BRACKET FOR REFLECTOR 1.00
35 58412080000 REFLECTOR RED EU+AUS 1.00
36 40006006000 WASHER 6MM 2.00
37 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
38 0985050003 Self locking nut DIN 985 M5 2.00
39 0125050003 WASHER DIN0125-A 5,3 2.00
53 5850801300004 FENDER REAR RALLYE 02 1.00
60 58329099000 ORIGINAL EQUIPMENT TOOL KIT 1.00
61 45007040051 Quick lock 4.00
62 0991060166 FL.HEAD SCR.DIN7991-M6X16 8.00
63 0991060202 Flat head screw DIN7991 M6X20 4.00
64 56509064100 Self locking nut M6 - 10 14.00
65 0014060103 HH COLLAR SCREW M 6X10 WS=8 2.00

* = New part




